AGENDA

THE SEVENTEENTH MEETING OF THE ONE HUNDRED AND TWENTY-SEVENTH
COUNCIL OF THE CORPORATION OF THE CITY OF ST. THOMAS

COUNCIL CHAMBERS 6:00 P.M. CLOSED SESSION
CITY HALL 7:00 P.M. REGULAR SESSION MARCH 12TH, 2007

ROUTINE PROCEEDINGS AND GENERAL ORDERS OF THE DAY

OPENING PRAYER
DISCLOSURES OF INTEREST
MINUTES
DEPUTATIONS
COMMITTEE OF THE WHOLE
REPORTS OF COMMITTEES
PETITIONS AND COMMUNICATIONS
UNFINISHED BUSINESS
NEW BUSINESS
BY-LAWS
PUBLIC NOTICE
NOTICES OF MOTION
ADJOURNMENT
CLOSING PRAYER

THE LORD’S PRAYER

Alderman H. Chapman

DISCLOSURES OF INTEREST

MINUTES

Confirmation of the minutes of the meetings held on March 5th, 2007.

DEPUTATIONS

Mr. Mark Cosens, Chairman, St. Thomas Downtown Development Board, will be in attendance
[...]
Yellow Ribbon Month

A letter has been received from Terry Hall, Chair, Promotions Committee Downtown
Development Board, supporting April Yellow Ribbon Month Proclamation and proposing that the
Mayor’s office and the DDB jointly purchase 100 yellow banners in the amount of $3,000. Page (/ /

St. Anne’s Community Festival - June 6-9, 2007

NEW BUSINESS

BY-LAWS

First, Second and Third Reading

1. A by-law to confirm the proceedings of the Council meeting held on the 12th day of March
2007.



6

2. A by-law to amend By-Law 50-88, being Zoning By-Law for the City of St. Thomas (Permit
Construction Trade - 63 Gaylord Road)

PUBLIC NOTICE

Notice of Intention to Adopt the City of St. Thomas 2007 Budget - Monday March 26, 2007

Pursuant to the requirements of Section 291 of the Ontario Municipal Act, the Corporation of the
City of St. Thomas hereby provides notice of its intention to adopt the 2007 Budget at its meeting
to be held on Monday March 26, 2007 at 7:00 p.m. in Council Chambers.

NOTICES OF MOTION

CLOSED SESSION

A resolution to close the meeting will be presented to deal with a personal matter about an
identifiable individual.

OPEN SESSION
ADJOURNMENT

CLOSING PRAYER



7 Report No
Corporation of the ES39-07

City of St. Thomas File No.

YA L Y T TVY

ST. THOMAS 06-084
Directed to:  Alderman Tom Johnson Chair, and Members of the Date
) Environmental Services Committee March 12, 2007
Department:  Environmental Services Attachment
Prepared By: Ivar Andersen, Manager of Operations & Compliance 2006 Annual Water Reports
2006 Annual Report for the St. Thomas Water Distribution System

Subject: 2006 Annual Report St. Thomas Area Secondary Water Supply System
: 2006 Annual Report Elgin Area Primary Water Supply System

Recommendation:
That the 2006 Annual Reports for,;

¢ The Elgin Area Primary Water Supply System,

¢ The St. Thomas Water Distribution System and

¢ The St. Thomas Area Secondary Water Supply System
be received as information.

Origin:
The Safe Drinking Water Act, Regulation 170/03, requires that owners and administrators of drinking

water systems submit annual reports to the Ministry of the Environment by February 28, following the
reporting year.

Analysis:

As required by the Safe Drinking Water Act, the Water Compliance Coordinator for The Elgin Area
Primary Water Supply System recently submitted the 2006 Annual Report for this system. This report
is attached for Council's information. The report documents the quality of the water that is supplied to a
number of area municipalities, including St. Thomas.

The City of St. Thomas owns and/or administers two drinking water systems that also require that
Annual Reports be submitted to the Ministry of the Environment. Staff has completed these reports,
which are also attached. The reports have been completed on standard forms provided by the Ministry
and were submitted prior to the February 28, 2007 submission date. As well, as required by the
regulations, arrangements have been made to post the reports on the City's web site and copies have
been sent to the interconnected Municipality of Central Elgin and Township of Southwold. Copies of
the reports will be made available to the public upon request in the Environmental Services
Department.

The St. Thomas Water Distribution System directly supplies water to the residents of St. Thomas as
well as portions of the interconnected Municipality of Central Elgin and the Township of Southwold. The
water is purchased from the Elgin Area Primary Water Supply Board and the St. Thomas Area
Secondary Water Supply Board. The system complies with the Ontario Safe Drinking Water Act,
Regulation 170/03 and with the terms and conditions of the applicable Certificates of Approval.

The St. Thomas Area Secondary Water Supply System, which includes a portion of the Elgin Middlesex
Pumping Station, is administered by the City of St. Thomas on behalf of the owners, the St. Thomas
Area Secondary Water Supply Board. This system transmits water to Southwold, Central Elgin and St.
Thomas. American Water Canada Corp. operates the pumping station on behalf of the board and the
transmission main is operated by the City of St. Thomas. The system complies with the Ontario Safe
Drinking Water Act, Regulation 170/03, and with the terms and conditions of the applicable Certificates
of Approval.

Respectfully Submitted,

oA

Ivar Andersen, Manager of Operations & Compliance
Environmental Services

- o . _
Reviewed By: ' i
Treasury nv Services Planning City Clerk HR Other




Ontario

Kinistry ofthe  Minlstire de

Part ITI Form 2
Section 1I. ANNUAL REPORT.

Drinking-Water System Number:
Drinking-Water System Name:
Prinking-Water System Owner:

Drinking-Water System Category:
Period being reported:

4

Drinking-Water Systems Regulation O. Reg. 170/03

210000871

Elgin Area Primary Water Supply System

Elgin Area Primary Water Supply System Joint Board of

Management ¢/o the City of London

Large Municipal Residential

January 1, 2006 through December 31, 2006

Complete if vour Category is Large Municipal
Residential or Small Municipal Residential

Does your Drinking-Water System serve
more than 10,000 people? Yes [X] Nof ]

Is your annual report available to the public
at no charge on a web site on the Internet?
Yes [X] No| ]

Location where Report required under
O. Reg. 170/03 Schedule 22 will be available
for inspection.

Lake Huron and Elgin Area Water Supply Systems
c/o Regional Water Supply Division
29 Kilworth Park Dr., RR 5, Komoka, ON

http://www watersupply.london.ca

Elgin Area Water Treatment Plant
43665 Dexter Line. Union. Ontario

Complete for all other Categories.

Number of Designated Facilities served:

N/A

Did you provide a copy of your annual
report to all Designated Facilities you
serve?

Yes[] No[ ]

Number of Interested Authorities you
report to: N/A

Did you provide a copy of your annual
report to all Interested Authorities you
report to for each Designated Facility?
Yes[] Nol ]

Note: For the following tables below, additional rows or columns may be added or an

appendix may be attached to the report

List all Drinking-Water Systems (if any), which receive all of their drinking water from

your system:

Systems that receive their drinking water directly from the EAPWSS:

Drinking Water System Name Drinking Water System Number

City of London Distribution System 260004917

St. Thomas Secondary Supply System 210000871

(Note: DWS # 260078897 as of January 2007)

Aylmer Secondary Water Supply System 260004722

Port Burwell Secondary Water Supply 260004735

System

Municipality of Central Elgin 260004761

Drinking-Water Systeins Regulations

Part IIl — Form 2 (PIBS 4435E Version January 2005)

Pagelof 6




1

Ontarip
ansyare woewess  DFiNKiNg-Water Systems Regulation O. Reg. 170/03

St. Thomas Distribution System (via Albert | 260002187
Roberts PS)

Systems that receive their drinking water indirectly from the EAPWSS:
Drinking Water System Name Drinking Water System

Number

St. Thomas Distribution System 260002187
Aylmer Distribution System 260002136
Malahide Distribution System 260004774
Dutton/Dunwich Distribution System 220002967
Municipality of Bayham 260004748
Southwold Distribution System 210001362
Ontario Police College Distribution System 260002161
St. Thomas Psychiatric Hospital Distribution Supply 260005255

Did you provide a copy of your annual report to all Drinking-Water System owners
that are connected to you and to whom you provide all of its drinking water?

Yes [X]No | |

Indicate how you notified system users that your annual report is available, and is free
of charge.

[X] Public access/notice via the web

[X] Public access/notice via the Government Office

[ ] Public access/notice via a newspaper

{ ] Public access/notice via Public Request

[ ] Public access/notice via a Public Library

[X] Public access/notice via other method News Release

Describe your Drinking-Water System

The Elgin Area Water Treatment Plant (WTP) employs pre-chlorination, screening, powder
activated carbon addition (seasonally on an as-required basis), coagulation, flocculation,
sedimentation, dual-media filaration, UV disinfection (as required), post-chlorination, and
fluoridation to treat raw water obtained from Lake Erie. The WTP has a rated capacity of 91
ML/day (MLD). Water is pumped from the plant through 2 750 mm diameter water main to
various comrnunities en route to a terminal reservoir located northeast of St. Thomas in
Central Elgin. The drinking water system is monitored at various locations throughout the
system via a Supervisory Control and Data Acquisition (SCADA) system.

List all water treatment chemicals used over this reporting period

12% Sodium Hypochlorite
Acidified alum

Cationic Polymer

Powder activated carbon
Chlorine gas

Drinking-Water Systems Regulations
Part III — Form 2 (PIBS 4433E Version January 2005) Page 2 of 6




& Ontario

/0

Mty of e Minkies do Drinking-Water Systems Regulation O. Reg. 170/03

Hydrofluosilicic acid

Were any significant expenses incurred to?
[X] Install required equipment
[X] Repair required equipment
[X] Replace required equipment

Describe

Crack injection in tunnel

LL #4 major rebuild including motor
Replacement of pH meters
Installation of replacement instrumentation

Repair HFS Containment area
Replacement of UPS batteries

Provide details on the notices submitted in accordance with subsection 18(1) of the Safe
Drinking-Water Act or section 16-4 of Schedule 16 of O.Reg.170/03 and reported to

Spills Action Centre?

Incident Date Parameter

Result Unit of Corrective

Measure | Action

Corrective
Action Date

April 4, 2006 Fluoride

205 mg/L

Fluoride residuals
spiked when water
level in clearwel]
dropped as result of
an operational test.
Residuals retumed to
safe level once levels
were brought back up
by the Operator.

April 4, 2006

June 2, 2006 Fluoride

2.05 mg/L

Result due to
calibrations.
Acceptable
concentration
readings were
recorded immediately
following
calibrations

June 2, 2006

December 13, 2006 Fluoride

2.05mgL | mgL

Data Error

December 13, 2006

| NOTE: High fluoride concentrations did not exceed fifteen minutes.

| NOTE: These events were reported on F ebruary 22, 2007.

Microbiological testing done under section 8 (2) during this reporting period

Number Range of Range of | Number Range of HPC
of E.Coli or Total of HPC Results
Samples Fecal Coliform | Samples {#-#)
Results Results
‘ (#-#) ##
Raw 104 0-170 0 - 48,000 104 <10-2,000

Drinking-Water Systems Regulations
Part III - Form 2 (PIBS 4435E Version January 2005)

Page3 of 6




/1

Ontario o -
Miniety atthe. Mitutre do Drinking-Water Systems Regulation O. Reg. 170/03
Treated 252 ¢-0 0-0 252 . <10 - 50
Distribution 155 6-0 0-0 155 <10 - 160

Operational testing done under Schedule 7, 8 or 9 during the period covered by this

Annual Report.
oNfu(l;;haele: g:;)ge of Results NOTE: For continuous
Samples monitors use 8760 as the
Turbidity (NTU) 8760 {0.02) - (1.00) number of samples.
Chlorine 8760 0.74)- 2.0
Fluoride (If the §760 (0.20) - (2.05)
DWS provides
fluoridation)

NOTE: Turbidity spikes occurred on seventy five days out of the year. Not one spike
exceeded fifteen minutes. The cause of spikes can be directly related to pump initiations
or instrument calibrations. The average turbidity recorded over the reporting period
was 0,03 NTU. :

NOTE: Fluoride residuals spiked up to 2.05 mg/L on three days during the reporting
period. Not one spike lasted more than fifteen minutes.

| NOTE: Record the unit of measure if it is not milligrams per litre.

Summary of additional testing and sampling carried out in accordance with the
requirement of an approval or order.

Date of order or C of A Parameter Date Sampled | Result Unit of Measure

Summary of Inorganic parameters tested during this reporting period or most recent

Parameter Sample Date Result Value Unit of Exceedence
' Measure
Antimony January 19, 2006 Not Detected pg/L
Arsenic _January 19, 2006 Not Detected ug/L
Barium January 19, 2006 24 pe/L
Boron January 19, 2006 19 ug/L
Cadmium January 19, 2006 Not Detected ug/L
Chromium January 19, 2006 Not Detected ug/L
Lead January 19, 2006 Not Detected ug/lL
Mercury January 19, 2006 Not Detected _mg/L
Selenium January 19, 2006 Not Detected mg/L
Sodium 10 February, 2004 9.35 mg/L
Uranium January 19, 2006 Not Detected ug/L
Fluoride 10 February, 2004 0.58 mg/L
Nitrite January 19, 2006 Not Detected mg/L
April 4, 2006 Not Detected
July 6, 2006 Not Detected

Drinking-Water Systems Regulations
Part III - Form 2 (PIBS 4435E Version January 2005) Page 4 of 6




Ontario . / 2
Mty ot i o Drinking-Water Systems Regulation O. Reg. 170/03

Qctober 3, 2006 Not Detected
Nitrate January 19, 2006 0.6 mg/L
April 4, 2006 03
July 6, 2006 0.1
QOctober 3, 2006 . 0.3

Summary of Organic parameters sampled doring this reporting period or most recent

Parameter Sample Date " Result Unit of | Exceedence
Yalue Measure
Alachlor January 19, 2006 Not Detected pg/L
Aldicarb January 19, 2006 Not Detected [ —1ig/1,
Aldrin + Dieldrin January 19, 2006 Not Detected pg/L
l.«;;t":::'z;:.lleit-:!-sN-deallq,'lalted January 19, 2006 Not Detected pe/L
Azinphos-methyl January 19, 2006 Not Detected /L
Bendiocarb ' January 19, 2006 Not Detected pe/L
Benzene January 19, 2006 Not Detected ug/L
Benzo(a)pyrene January 19, 2006 Not Detected pg/L
Bromoxynil January 19, 2006 Net Detected ue/L
Carbaryl January 19, 2006 Not Detected pg/l
Carbofuran January 19, 2006 Not Datected g/l
Carbon Tetrachloride January 19, 2006 Not Detected ug/L
Chlordane (Total) January 19, 2006 Not Detected pg/l
Chlorpyrifos January 19, 2006 Not Detected ug/L
Cyanazine January 19, 2006 Not Detected ug/L
Diazinon January 19, 2006 Not Detected g/l
Dicamba January 19, 2006 Not Detected ug/L
1,2-Dichlorobenzene January 19, 2006 Not Detected ng/l
1,4-Dichlorobenzene January 19, 2006 Not Detected pg/L
Dichlorodiphenylirichloroethane Jan 19, 2006
(DDT) + mztabgﬂtes i Not Detected he/L
1,2-Dichloroethane January 19, 2006 Not Detected ne/L
1,1-Dichloroethylene January 19, 2006 Not Detected ug/L
{vinylidene chloride)
Dichloromethane January 19, 2006 Not Detected g/l
2-4 Dichlorophenol January 19, 2006 | Not Detected pg/l
2,4-Dichlorophenoxy acetic acid January 19, 2006 Not Detected ug/L
(2,4-D)
Diclefop-methyl January 19, 2006 Not Detected ug/L
Dimethoate January 19, 2006 Not Detected pg/l
Dinoseb January 19, 2006 NotDetected | oy
Diquat January 19, 2006 Not Detected ug/L
Diuron : January 19, 2006 Not Detected ug/L
Glyphosate January 19, 2006 Not Detected up/l
Heptachlor + Heptachlor Epoxide January 19, 2006 Not Detected pe/L
Lindane (Total) January 19, 2006 Not Detected pg/L
Malathion January 19, 2006 Not Detected pg/L
Methoxychlor ) January 19, 2006 Not Detected pg/L
Metolachlor January 19, 2006 Not Detected ug/ll
Metribuzin January 19, 2006 Not Detected ng/L
Monochlorobenzene January 19, 2006 Not Detected pg/L

Drinking-Water Systems Regulations
Part III - Form 2 (PIBS 4435E Version January 2005) PageSof 6




&) Ontario / 3
Wiy ot e ds Drinking-Water Systems Regulation O. Reg. 170/03

Paraquat January 19, 2006 Not Detected g/l
Parathion January 19, 2006 Not Dstected ug/L
Pentachlorophenol January 19, 2006 Not Detected ug/L
Phorate January 19, 2006 Not Detected pg/L
Picloram January 19, 2006 Not Detected g/l
Polychlorinated Biphenyls(PCB) January 19, 2006 Not Detected ug/L
Prometryne January 19, 2006 Not Detected ug/L
Simazine Jamuary 19, 2006 Not Detected ng/l,
THM ' January 19, 2006 0.0098 mg/L
(NOTE: show latest annual average)

Temephos January 19, 2006 Not Detected pg/L
Terbufos January 19, 2006 Not Detected pg/L
Tetrachloroethylene January 19,2006 | Not Detected ug/L
2,3,4,6-Tetrachlorophenol January 19, 2006 Not Detected ug/L
Triallate January 19, 2006 Not Detected pg/L
Trichloroethylene January 19, 2006 Not Detected ng/L
2,4,6-Trichlorophenol January 19, 2006 Not Detected o/l
2,4,5-Trichlorophenoxy acetic acid January 19, 2006 Not Datected pg/L
(2,4,5“T)

Trifluralin January 19, 2006 Not Detected pg/L